AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client: Inspired Floorcoverings Test Number : 18-004141
8 Loughlin Street Issue Date : 2/08/2018
Rozelle NSW 2039 Print Date : 7/08/2018
Sample Description Loop pile carpet tiles
Colour: Brown
BSEN 985-2011 Castor Chair Test
Test A
Number of cycles 5,000 25,000
Delamination observed No No
Change in surface structure rating 3 25
Colour change rating 35 3

Grey scale ISO 105-A02-1993 used for assessing change in colour.
Conditioning was conducted in accordance with AS 2001.1-1995.

Rating scale: 1 = Very severe change 5 = No change
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